Technical Package
Cover Page

This file contains the following documents:
1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)

e English
e Alternative Language (Spanish)
3. Second notice (NAPD-Notice of Preliminary Decision)
e English
e Alternative Language (Spanish)
4, Application materials *
5. Draft permit *
6. Technical summary or fact sheet *

Portada de
Paquete Técnico

Este archivo contiene los siguientes documentos:

1. Resumen de la solicitud (en lenguaje sencillo)
e Inglés
e Idioma alternativo (espafol)
2. Primer aviso (NORI, Aviso de Recepcion de Solicitud e Intencién de Obtener un Permiso)
[...]
effects due to any toxic pollutants that may be present in the sludge.

2. Sludge or biosolids may only be transported using a registered transporter or using an
approved pipeline.

B. Record Keeping Requirements

1. For sludge or biosolids transported by an approved pipeline, the permittee must
maintain records of the following:

a. the amount of sludge or biosolids transported;

b. the date of transport;

C. the name and TCEQ permit number of the receiving facility or facilities;

d. the location of the receiving facility or facilities;

e. the name and TCEQ permit number of the facility that generated the waste; and
f. copy of the written agreement between the permittee and the receiving facility to

accept sludge or biosolids.

2. For sludge transported by a registered transporter, the permittee must maintain records
of the completed trip tickets in accordance with 30 TAC § 312.145(a)(1)-(7) and amount
of sludge or biosolids transported.

3. The above records shall be maintained on-site on a monthly basis and shall be made

available to the TCEQ upon request. These records shall be retained for at least five
years.

Page 32



Buck Road Water Reclamation LLC TPDES Permit No. WQ0016669001

C. Reporting Requirements

The permittee shall submit the following information in an annual report to the TCEQ by
September 30t of each year. The permittee must submit this annual report using the online
electronic reporting system available through TCEQ’s website. If the permittee requests and
obtains an electronic reporting waiver, the annual report can be submitted in hard copy to
the TCEQ Regional Office (MC Region 12) and the Enforcement Division (MC 224).

1. Identify in the following categories (as applicable) the sewage sludge or biosolids
treatment process or processes at the facility: preliminary operations (e.g., sludge or
biosolids grinding and degritting), thickening (concentration), stabilization, anaerobic
digestion, aerobic digestion, composting, conditioning, disinfection (e.g., beta ray
irradiation, gamma ray irradiation, pasteurization), dewatering (e.g., centrifugation,
sludge drying beds, sludge lagoons), heat drying, thermal reduction, and methane or
biogas capture and recovery.

2. the annual sludge or biosolids production;

3. the amount of sludge or biosolids transported;

4. the owner of each receiving facility;

5. the location of each receiving facility; and

6. the date(s) of disposal at each receiving facility.

TCEQ Revision 06/2020

Page 33



Buck Road Water Reclamation LLC TPDES Permit No. WQ0016669001

OTHER REQUIREMENTS

1.

The permittee shall employ or contract with one or more licensed wastewater treatment
facility operators or wastewater system operations companies holding a valid license or
registration according to the requirements of 30 TAC Chapter 30, Occupational Licenses and
Registrations, and in particular 30 TAC Chapter 30, Subchapter J, Wastewater Operators
and Operations Companies.

This Category C facility must be operated by a chief operator or an operator holding a Class
C license or higher. The facility must be operated a minimum of five days per week by the
licensed chief operator or an operator holding the required level of license or higher. The
licensed chief operator or operator holding the required level of license or higher must be
available by telephone or pager seven days per week. Where shift operation of the
wastewater treatment facility is necessary, each shift that does not have the on-site
supervision of the licensed chief operator must be supervised by an operator in charge who
is licensed not less than one level below the category for the facility.

The facility is not located in the Coastal Management Program boundary.

The permittee shall comply with the requirements of 30 TAC § 309.13(a) through (d). In
addition, by ownership of the required buffer zone area, the permittee shall comply with the
requirements of 30 TAC § 309.13(e).

The permittee shall provide facilities for the protection of its wastewater treatment facility
from a 100-year flood.

The permittee shall comply with 30 TAC § 311.36, which requires the permittees of all
domestic wastewater treatment facilities discharging into the Lake Houston Watershed to
install dual-feed chlorination systems capable of automatically changing from one cylinder
to another if gaseous chlorination is used for disinfection.

In accordance with 30 TAC § 319.9, a permittee that has at least twelve months of
uninterrupted compliance with its bacteria limit may notify the commission in writing of its
compliance and request a less frequent measurement schedule. To request a less frequent
schedule, the permittee shall submit a written request to the TCEQ Wastewater Permitting
Section (MC 148) for each phase that includes a different monitoring frequency. The request
must contain all of the reported bacteria values (Daily Avg. and Daily Max/Single Grab) for
the twelve consecutive months immediately prior to the request. If the Executive Director
finds that a less frequent measurement schedule is protective of human health and the
environment, the permittee may be given a less frequent measurement schedule. For this
permit, one/quarter may be reduced to one/six months in the Interim I phase and
one/month may be reduced to one/quarter in the Interim II and Final phases. A violation
of any bacteria limit by a facility that has been granted a less frequent
measurement schedule will require the permittee to return to the standard
frequency schedule and submit written notice to the TCEQ Wastewater
Permitting Section (MC 148). The permittee may not apply for another reduction in
measurement frequency for at least 24 months from the date of the last violation. The
Executive Director may establish a more frequent measurement schedule if necessary to
protect human health or the environment.

Page 34



Buck Road Water Reclamation LLC TPDES Permit No. WQ0016669001

7. Prior to construction of the Interim I (0.05 MGD), Interim II (0.10 MGD), and Final (0.20
MGD) treatment facilities, the permittee shall submit to the TCEQ Wastewater Permitting
Section (MC 148) a summary transmittal letter in accordance with the requirements in 30
TAC § 217.6(d). If requested by the Wastewater Permitting Section, the permittee shall
submit plans and specifications and a final engineering design report which comply with 30
TAC Chapter 217, Design Criteria for Domestic Wastewater Systems. The permittee shall
clearly show how the treatment system will meet the permitted effluent limitations required
on Pages 2, 2a, and 2b of this permit. A copy of the summary transmittal letter shall be
available at the plant site for inspection by authorized representatives of the TCEQ.

8. Reporting requirements according to 30 TAC §§ 319.1-319.11 and any additional effluent
reporting requirements contained in this permit are suspended from the effective date of the
permit until plant startup or discharge from the facility described by this permit, whichever
occurs first. The permittee shall provide written notice to the TCEQ Regional Office (MC
Region 12) and the Applications Review and Processing Team (MC 148) of the Water Quality
Division, as well as the Harris County Pollution Control Services Department, in writing at
least forty-five days prior to plant startup or anticipated discharge, whichever occurs first,
and prior to completion of each additional phase, on Notification of Completion Form
20007.

Page 35



STATEMENT OF BASIS/TECHNICAL SUMMARY
AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION

DESCRIPTION OF APPLICATION

Applicant: Buck Road Water Reclamation LLC;
Texas Pollutant Discharge Elimination System (TPDES) Permit No.
WQo0016669001, EPA 1.D. No. TX0146960

Regulated Activity: Domestic Wastewater Permit

Type of Application: New Permit

Request: New Permit

Authority: Federal Clean Water Act (CWA) § 402; Texas Water Code § 26.027; 30

Texas Administrative Code (TAC) Chapters 30, 305, 307, 309, 312, and
319; Commission policies; and United States Environmental Protection
Agency (EPA) guidelines.

EXECUTIVE DIRECTOR RECOMMENDATION

The Executive Director has made a preliminary decision that this permit, if issued, meets all statutory
and regulatory requirements. The draft permit includes an expiration date of five years from the
date of issuance.

REASON FOR PROJECT PROPOSED

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) for a new permit
to authorize the discharge of treated domestic wastewater at a daily average flow not to exceed 0.05
million gallons per day (MGD) in the Interim I phase, a daily average flow not to exceed 0.10 MGD in
the Interim II phase, and a daily average flow not to exceed 0.20 MGD in the Final phase. The proposed
wastewater treatment facility will provide additional treatment for various on site septic facilities for
nearby areas.

The permittee shall comply with the requirements of 30 TAC § 309.13(a) through (d). In addition, by
ownership of the required buffer zone area, the permittee shall comply with the requirements of 30 TAC

§ 309.13(e).
PROJECT DESCRIPTION AND LOCATION

The Buck Road Water Reclamation Wastewater Treatment Facility is an activated sludge process plant
operated in the conventional mode with nitrification. Treatment units in the Interim I phase include a
bar screen, a flow equalization basin, two aeration basins, a final clarifier, an aerobic digester, and a
chlorine contact chamber. Treatment units in the Interim II phase include a bar screen, a flow
equalization basin, three aeration basins, a final clarifier, two aerobic digesters, mobile belt filter press,
and a chlorine contact chamber. Treatment units in the Final phase include a bar screen, a flow
equalization basin, six aeration basins, two final clarifiers, four aerobic digesters, mobile belt filter
press, and two chlorine contact chambers. The facility has not been constructed.

Sludge generated from the treatment facility is hauled by a registered transporter and disposed of at a
TCEQ-authorized land application site, Triple-S Compost Facility, MSW Registration No. 42042, in
Montgomery County or Richey Road Sludge Processing Facility, Permit No. WQ0004810000, in Harris
County. The draft permit also authorizes the disposal of sludge at a TCEQ-authorized land application



Buck Road Water Reclamation LLC
TPDES Permit No. WQ0016669001
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision

site, co-disposal landfill, wastewater treatment facility, or facility that further processes sludge.

The plant site will be located at 25111 Buck Road, in the City of Splendora, Montgomery County, Texas
77372.

Outfall Location:
Outfall Number Latitude Longitude
001 30.216701 N 95.176897 W

The treated effluent will be discharged to a drainage ditch, thence to Peach Creek in Segment No. 1011
of the San Jacinto River Basin. The unclassified receiving water use is minimal aquatic life use for the
drainage ditch. The designated uses for Segment No. 1011 are primary contact recreation, public water
supply, and high aquatic life use. The effluent limitations in the draft permit will maintain and protect
the existing instream uses. In accordance with 30 Texas Administrative Code §307.5 and the TCEQ’s
Procedures to Implement the Texas Surface Water Quality Standards (June 2010), an antidegradation
review of the receiving waters was performed. A Tier 1 antidegradation review has preliminarily
determined that existing water quality uses will not be impaired by this permit action. Numerical and
narrative criteria to protect existing uses will be maintained. This review has preliminarily determined
that no water bodies with exceptional, high, or intermediate aquatic life uses are present within the
stream reach assessed; therefore, no Tier 2 degradation determination is required. No significant
degradation of water quality is expected in water bodies with exceptional, high, or intermediate aquatic
life uses downstream, and existing uses will be maintained and protected. The preliminary
determination can be reexamined and may be modified if new information is received.

Effluent limitations for the conventional effluent parameters (i.e., Five-Day Biochemical Oxygen
Demand or Five-Day Carbonaceous Biochemical Oxygen Demand, Ammonia Nitrogen, etc.) are based
on stream standards and waste load allocations for water-quality limited streams as established in the
Texas Surface Water Quality Standards (TSWQS) and the State of Texas Water Quality Management
Plan (WQMP).

In a case such as this, end-of-pipe compliance with pH limits between 6.0 and 9.0 standard units
reasonably assures instream compliance with the TSWQS for pH when the discharge authorized is from
a minor facility. This technology-based approach reasonably assures instream compliance with TSWQS
criteria due to the relatively smaller discharge volumes authorized by these permits. This conservative
assumption is based on TCEQ sampling conducted throughout the state which indicates that instream
buffering quickly restores pH levels to ambient conditions. Similarly, this approach has been
historically applied within EPA issued NPDES general permits where technology-based pH limits were
established to be protective of water quality criteria.

The effluent limits recommended above have been reviewed for consistency with the State of Texas
Water Quality Management Plan (WQMP). The proposed limits are not contained in the approved
WQMP. However, these limits will be included in the next WQMP update. This discharge is less than
0.2 MGD and has been evaluated consistent with the modeling MOA between the TCEQ and the EPA.

The discharge from this permit action is not expected to have an effect on any federal endangered or
threatened aquatic or aquatic-dependent species or proposed species or their critical habitat. This
determination is based on the United States Fish and Wildlife Service’s (USFWS's) biological opinion
on the State of Texas authorization of the TPDES (September 14, 1998; October 21, 1998, update). To
make this determination for TPDES permits, TCEQ and EPA only considered aquatic or aquatic-
dependent species occurring in watersheds of critical concern or high priority as listed in Appendix A of

Page 2



Buck Road Water Reclamation LLC
TPDES Permit No. WQ0016669001
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision

the USFWS biological opinion. The determination is subject to reevaluation due to subsequent updates
or amendments to the biological opinion. The permit does not require EPA review with respect to the
presence of endangered or threatened species.

Segment No. 1011 is not currently listed on the state's inventory of impaired and threatened waters (the
2024 CWA § 303(d) list).

On April 6, 2011, the Texas Commission on Environmental Quality (TCEQ) adopted Fifteen Total
Maximum Daily Loads for Indicator Bacteria in Watersheds Upstream of Lake Houston. The U.S.
Environmental Protection Agency (USEPA) approved the total maximum daily load (TMDL) on June
29, 2011. The TMDL addresses elevated levels of bacteria in nine classified and unclassified segments
(Stewarts Creek - 1004E; Spring Creek - 1008; Willow Creek - 1008H; Cypress Creek - 1009; Faulkey
Gully - 1009C; Spring Gully - 1009D; Little Cypress Creek - 1009E; Caney Creek - 1010; and Peach
Creek - 1011) in this watershed. This project takes a watershed approach, so all assessment units in the
TMDL segments and in several additional unclassified segments (Mill Creek - 1008A; Upper Panther
Branch - 1008B; Lower Panther Branch - 1008C ; Metzler Creek - 1008D; Bear Branch - 1008E; Walnut
Creek - 1008I; Brushy Creek - 1008J; Arnold Branch - 1008K; Mink Branch - 1008L; Sulphur Branch -
1008M; Dry Creek - 1009A; Dry Gully - 1009B; Mound Creek - 1009F; Dry Gully - 1009G; Dry Creek -
1010A; White Oak Creek - 1010B; and Spring Branch - 1010C) are also subject to this TMDL.